SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 66 / 1.4AMHz
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.34583 MHz -54.68 dBm -41.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 952.73613 MHz -54.71 dBm -41.71 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -55.28 dBm -42.26 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65190 GHz -55.40 dBm -42.40 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.99456 GHz -54.13 dBm -41,12 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.07198 GHz -54,24 dBm -41.24 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42071 GHz -42.82 dBm -29.82 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.48921 GHz -42.29 dBm -25.25 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69729 GHz -50.69 dBm -37.69 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.68379 GHz -50,93 dBm -37.93 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72790 GHz -46.99 dBm -33.99 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.72248 GHz -46.93 dBm -33.03 d&
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Date: 13 DEC 2017 19:24:49
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 964.37031 MHz -54.47 dBm -41.47 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63196 GHz -55.66 dBm -42.66 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99496 GHz -54,28 dBm -41,28 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.55770 GHz -47.70 dBm -34.70 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70829 GHz -50.81 dBm -37.81 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73748 GHz -46.81 dBm -33.81 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 66 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Ref Level 0.00 dBm  Offset 4.90 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.90 d& Mode Auto Sweep
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 870.81209 MHz -54.93 dBm -41,93 dB 30,000 MHz 1,000 GHz 1.000 MHz 933.34583 MHz -54.56 dBm -41.56 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62741 GHz -55.50 dBm -42.50 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67954 GHz -55.57 dBm -42.57 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.98448 GHz -54,22 dBm -41,22 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.09375 GHz -54,20 dBm -41,20 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42071 GHz -43.08 dBm -30.08 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.48771 GHz -42.57 dBm -29.57 db
9.000 GHz 13.000 GHz 1.000 MHz 12.71529 GHz -50.77 dBm -37.77 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.70141 GHz -50,92 dBm -37.92 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.75123 GHz -46.90 dBm -33.90 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.72748 GHz -46.30 dBm -32.80 dB&
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 905.22989 MHz -54.78 dBm -41.78 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67639 GHz -55.50 dBm -42.50 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.98044 GHz -54,40 dBm -41,40 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.55470 GHz -48.48 dbm -35.48 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.66229 GHz -50.69 dBm -37.69 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72123 GHz -46.98 dBm -33.98 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 66 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 914.44028 MHz -54.56 dBm -41.56 dB 30,000 MHz 1,000 GHz 1.000 MHz 851.90655 MHz -54.91 dBm -41.91 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66554 GHz -55.42 dBm -42.42 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69843 GHz -55.12 dBm -42.12 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.97278 GHz -54.44 dBm -41,44 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.03165 GHz -54,00 dBm -41,00 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42071 GHz -43.79 dBm -30.75 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.48571 GHz -42.53 dBm -29.53 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69679 GHz -50.88 dBm -37.88 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65729 GHz -50.90 dBm -37.80 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75331 GHz -46.94 dBm -33.94 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.74998 GHz -46.96 dBm -33.96 d&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 880.02249 MHz -54.72 dBm -41.72 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69878 GHz -55.25 dBm -42.25 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99052 GHz -54,40 dBm -41,40 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.55070 GHz -47.22 dbm -34.22 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68579 GHz -50.70 dBm -37.70 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75290 GHz -46.84 dBm -33.84 dBb
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 66 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 923.65067 MHz -54.82 dBm -41.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.24838 MHz -54.81 dBm -41.81 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66729 GHz -55.76 dBm -42.76 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69598 GHz -55.68 dBm -42.68 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.96432 GHz -54,21 dBm -41,21 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.03649 GHz -54,38 dBm -41.38 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.88943 GHz -49.27 dbm -36.27 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.48171 GHz -43.90 dBm -30.90 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69429 GHz -50.84 dBm -37.84 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69329 GHz -51,07 dBm -38.07 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.72706 GHz -46.90 dBm -33.90 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73998 GHz -46.36 dBm -33.86 d&
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30.000 MHz 1.000 GHz 1.000 MHz 942,07146 MHz -54.77 dBm -41.77 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65190 GHz -55.46 dBm -42.46 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.98770 GHz -54,31 dBm -41,31 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.87843 GHz -49.31 dbm -36.31 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67629 GHz -51.02 dBm -38.02 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74540 GHz -47.12 dBm -34.12 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 66 / 15MHz
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 952.73613 MHz -54.81 dBm -41.81 dB 30,000 MHz 1,000 GHz 1.000 MHz 954.19040 MHz -54,33 dBm -41.83 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -49.37 dBm -36.37 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -55.30 dBm -42.30 de
1,790 GHz 3,000 GHz 1.000 MHz 2.96674 GHz -54,51 dBm -41,51 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.03801 GHz -54.43 dBm -41.43 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42171 GHz -48.22 dbm -35.22 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.47671 GHz -44.,08 dBm -31.05 db
9.000 GHz 13.000 GHz 1.000 MHz 12.72228 GHz -50.78 dBm -37.78 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70829 GHz -50.96 dBm -37.86 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72081 GHz -47.01 dBm -34.01 db 13.000 GHz 18,000 GHz 1.000 MHz 15.73706 GHz -47.05 dBm -34.05 d&
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30.000 MHz 1.000 GHz 1.000 MHz 947.88856 MHz -54,94 dBm -41.94 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65295 GHz -55.69 dBm -42.69 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -50.12 dBm -37.12 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.53171 GHz -47.33 dBm -34.33 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.78828 GHz -50.96 dBm -37.96 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73248 GHz -46.90 dBm -33.90 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 66 / 20MHz
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Middle Channel / 64QAM
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 870.81209 MHz -54.84 dBm -41.84 dB 30,000 MHz 1,000 GHz 1.000 MHz 877.11384 MHz -54.78 dBm -41.78 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69388 GHz -49.33 dBm -36.33 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.66589 GHz -55.33 dBm -42.33 de
1,790 GHz 3,000 GHz 1.000 MHz 2.98811 GHz -54,20 dBm -41,20 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.09204 GHz -54,33 dBm -41.33 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.42221 GHz -46.57 dBm -33.57 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.47221 GHz -43.95 dBm -30.95 db
9.000 GHz 13.000 GHz 1.000 MHz 12.70379 GHz -50.98 dBm -37.98 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.66629 GHz -50.97 dBm -37.87 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.72415 GHz -47.04 dBm -34.04 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.76289 GHz -47.00 dBm -34,00 d&
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30.000 MHz 1.000 GHz 1.000 MHz 888.74813 MHz -54.75 dBm -41.75 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68968 GHz -55.72 dBm -42.72 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79706 GHz -45,21 dBm -32,21 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.52221 GHz -45.97 dBm -32.97 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69279 GHz -50.85 dBm -37.85 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74956 GHz -47.15 dBm -34.15 dB
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saronas. FCC RF Test Report

Report No. : FG7N1502B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0005
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0022

-10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0001
20 Battery End Point 0.0022

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report

Report No. : FG7N1502B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0022
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0003

-10 Normal Voltage 0.0000 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0018
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report

Report No. : FG7N1502B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0036
30 Normal Voltage 0.0051
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0042
-10 Normal Voltage 0.0049 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0054
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0002
20 Battery End Point 0.0027

Note: Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.
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saronas. FCC RF Test Report

Report No. : FG7N1502B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0040
40 Normal Voltage 0.0013
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0030

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0014
20 Battery End Point 0.0017

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report
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Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0033
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0039
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0027
20 Battery End Point 0.0001

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2 /1.4MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -56.76 -13 -43.76 -71.00 -58.47 5.08 6.80 H
5637 -56.06 -13 -43.06 -72.86 -57.73 8.03 9.70 H
Middle 7518 -50.71 -13 -37.71 -72.01 -53.09 9.43 11.81 H
3759 -57.62 -13 -44.62 -70.05 -59.33 5.08 6.80 V
5637 -54.99 -13 -41.99 -72.08 -56.66 8.03 9.70 \Y
7518 -51.35 -13 -38.35 -72.49 -53.73 9.43 11.81 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -57.91 -13 -44.91 -72.15 -59.62 5.08 6.80 H
5637 -55.80 -13 -42.80 -72.60 -57.47 8.03 9.70 H
Middle 7515 -50.47 -13 -37.47 -71.77 -52.85 9.43 11.81 H
3756 -57.40 -13 -44.40 -69.83 -50.11 5.08 6.80 \Y
5637 -53.65 -13 -40.65 -70.74 -55.32 8.03 9.70 \Y
7515 -51.02 -13 -38.02 -72.16 -53.40 9.43 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 5MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -56.17 -13 -43.17 -70.41 -57.88 5.08 6.80 H
5634 -55.52 -13 -42.52 -72.32 -57.19 8.03 9.70 H
Middle 7512 -49.83 -13 -36.83 -71.13 -52.21 9.43 11.81 H
3756 -57.75 -13 -44.75 -70.18 -59.46 5.08 6.80 V
5634 -53.96 -13 -40.96 -71.05 -55.63 8.03 9.70 V
7512 -51.69 -13 -38.69 -72.83 -54.07 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2 /10MHz / QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Fréalt\q/l:ezn)cy (5:;::) (Ialénr:) Limit Reading Power loss Gain Pol?g/zva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3750 -57.64 -13 -44.64 -71.88 -59.35 5.08 6.80 H
5628 -54.28 -13 -41.28 -71.08 -55.95 8.03 9.70 H
Middle 7503 -51.78 -13 -38.78 -73.08 -54.16 9.43 11.81 H
3750 -58.14 -13 -45.14 -70.57 -59.85 5.08 6.80 V
5628 -51.65 -13 -38.65 -68.74 -53.32 8.03 9.70 V
7503 -51.83 -13 -38.83 -72.97 -54.21 9.43 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3747 -57.96 -13 -44.96 -72.20 -59.67 5.08 6.80 H
5619 -54.81 -13 -41.81 -71.61 -56.48 8.03 9.70 H
Middle 7494 -51.50 -13 -38.50 -72.80 -53.88 9.43 11.81 H
3747 -58.63 -13 -45.63 -71.06 -60.34 5.08 6.80 \
5619 -52.08 -13 -39.08 -69.17 -53.75 8.03 9.70 \Y
7494 -50.87 -13 -37.87 -72.01 -53.25 9.43 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3741 -57.35 -13 -44.35 -71.59 -59.06 5.08 6.80 H
5613 -56.30 -13 -43.30 -73.10 -57.97 8.03 9.70 H
Middle 7485 -50.29 -13 -37.29 -71.59 -52.67 9.43 11.81 H
3741 -58.66 -13 -45.66 -71.09 -60.37 5.08 6.80 \
5613 -53.62 -13 -40.62 -70.71 -55.29 8.03 9.70 V
7485 -51.69 -13 -38.69 -72.83 -54.07 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 5/1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -61.41 -13 -48.41 -64.01 -63.73 1.33 5.80 H
2508 -59.56 -13 -46.56 -68.91 -62.73 1.58 6.90 H
Middle 3345 -62.21 -13 -49.21 -71.42 -65.71 1.85 7.50 H
1672 -64.83 -13 -51.83 -66.70 -67.15 1.33 5.80 \
2508 -61.40 -13 -48.40 -69.37 -64.57 1.58 6.90 V
3345 -62.66 -13 -49.66 -71.68 -66.16 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1670 -61.18 -13 -48.18 -63.78 -63.50 1.33 5.80 H
2506 -59.90 -13 -46.90 -69.25 -63.07 1.58 6.90 H
Middle 3342 -61.74 -13 -48.74 -70.95 -65.24 1.85 7.50 H
1670 -64.88 -13 -51.88 -66.75 -67.20 1.33 5.80 \
2506 -61.48 -13 -48.48 -69.45 -64.65 1.58 6.90 \
3342 -61.77 -13 -48.77 -70.79 -65.27 1.85 7.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
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LTE Band 5/5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1668 -61.26 -13 -48.26 -63.86 -63.58 1.33 5.80 H
2504 -58.65 -13 -45.65 -68.00 -61.82 1.58 6.90 H
Middle 3336 -62.38 -13 -49.38 -71.59 -65.88 1.85 7.50 H
1668 -64.79 -13 -51.79 -66.66 -67.11 1.33 5.80 \
2504 -61.86 -13 -48.86 -69.83 -65.03 1.58 6.90 V
3336 -61.01 -13 -48.01 -70.03 -64.51 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1664 -59.86 -13 -46.86 -62.46 -62.18 1.33 5.80 H
2496 -60.15 -13 -47.15 -69.50 -63.32 1.58 6.90 H
Middle 3327 -62.08 -13 -49.08 -71.29 -65.58 1.85 7.50 H
1664 -65.35 -13 -52.35 -67.22 -67.67 1.33 5.80 \
2496 -60.03 -13 -47.03 -68.00 -63.20 1.58 6.90 \
3327 -62.64 -13 -49.64 -71.66 -66.14 1.85 7.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : SRQ-MF985

Page Number
Report Issued Date : Jan. 10, 2018
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B4 of B8

: Rev. 01




saronas. FCC RF Test Report

Report No. : FG7N1502B

LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1414 -64.60 -13 -51.60 -65.55 -65.83 1.17 4.55 H
2120 -63.59 -13 -50.59 -68.18 -65.34 1.45 5.35 H
Middle 2828 -65.14 -13 -52.14 -69.11 -67.41 1.68 6.10 H
1414 -56.15 -13 -43.15 -59.64 -57.38 1.17 4.55 V
2120 -64.30 -13 -51.30 -68.88 -66.05 1.45 5.35 V
2828 -64.35 -13 -51.35 -69.03 -66.61 1.68 6.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1412 -64.06 -13 -51.06 -65.01 -65.29 1.17 4.55 H
2118 -63.91 -13 -50.91 -68.50 -65.66 1.45 5.35 H
Middle 2824 -65.34 -13 -52.34 -69.31 -67.61 1.68 6.10 H
1412 -55.67 -13 -42.67 -59.41 -56.90 1.17 4.55 V
2118 -63.97 -13 -50.97 -68.55 -65.72 1.45 5.35 \
2824 -64.56 -13 -51.56 -69.24 -66.82 1.68 6.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 12 /5MHz / QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frza&:'ezn)cy (EBRnF: ) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1410 -64.67 -13 -51.67 -65.62 -65.90 1.17 4.55 H
2116 -65.16 -13 -52.16 -69.75 -66.91 1.45 5.35 H
Midd| 2820 -65.57 -13 -52.57 -69.54 -67.84 1.68 6.10 H
adle 1410 -54.61 -13 -41.61 -58.80 -55.85 1.17 4.55 V
2116 -65.11 -13 -52.11 -69.69 -66.86 1.45 5.35 V
2820 -64.26 -13 -51.26 -68.94 -66.52 1.68 6.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1406 -63.96 -13 -50.96 -64.91 -65.19 1.17 4.55 H
2108 -63.80 -13 -50.80 -68.39 -65.55 1.45 5.35 H
Middle 2812 -64.68 -13 -51.68 -68.65 -66.95 1.68 6.10 H
1406 -51.77 -13 -38.77 -56.75 -53.00 1.17 4.55 V
2108 -62.52 -13 -49.52 -67.10 -64.27 1.45 5.35 V
2812 -63.05 -13 -50.05 -67.73 -65.31 1.68 6.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
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LTE Band 66 / 1.4MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3489 -56.23 -13 -43.23 -68.26 -60.20 4.87 8.84 H
5235 -45.64 -13 -32.64 -61.55 -47.09 7.70 9.14 H
Middle 6978 -51.27 -13 -38.27 -72.32 -52.95 8.98 10.66 H
3489 -55.12 -13 -42.12 -69.83 -59.09 4.87 8.84 \
5232 -52.49 -13 -39.49 -68.51 -53.93 7.70 9.14 V
6978 -51.29 -13 -38.29 -72.09 -52.97 8.98 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3486 -56.53 -13 -43.53 -68.56 -60.50 4.87 8.84 H
5232 -47.42 -13 -34.42 -63.24 -48.86 7.70 9.14 H
Middle 6975 -50.92 -13 -37.92 -71.97 -52.60 8.98 10.66 H
3486 -57.13 -13 -44.13 -71.84 -61.10 4.87 8.84 V
5232 -53.09 -13 -40.09 -69.11 -54.53 7.70 9.14 \Y
6975 -50.95 -13 -37.95 -71.75 -52.63 8.98 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 5MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3486 -57.40 -13 -44.40 -69.43 -61.37 4.87 8.84 H
5229 -49.75 -13 -36.75 -65.57 -51.19 7.70 9.14 H
Middle 6972 -51.35 -13 -38.35 -72.40 -53.03 8.98 10.66 H
3486 -55.45 -13 -42.45 -70.16 -59.42 4.87 8.84 V
5229 -52.85 -13 -39.85 -68.87 -54.29 7.70 9.14 V
6972 -51.41 -13 -38.41 -72.21 -53.09 8.98 10.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 66 / 10MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3480 -56.56 -13 -43.56 -68.59 -60.53 4.87 8.84 H
5223 -49.44 -13 -36.44 -65.26 -50.88 7.70 9.14 H
Middle 6963 -52.60 -13 -39.60 -73.65 -54.28 8.98 10.66 H
3480 -56.73 -13 -43.73 -71.44 -60.70 4.87 8.84 V
5223 -53.36 -13 -40.36 -69.38 -54.80 7.70 9.14 V
6963 -52.08 -13 -39.08 -72.88 -53.76 8.98 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3477 -57.45 -13 -44.45 -69.48 -61.42 4.87 8.84 H
5214 -47.86 -13 -34.86 -63.68 -49.30 7.70 9.14 H
Middle 6954 -49.77 -13 -36.77 -70.82 -51.45 8.98 10.66 H
3477 -56.42 -13 -43.42 -71.13 -60.39 4.87 8.84 V
5214 -53.51 -13 -40.51 -69.53 -54.95 7.70 9.14 \Y
6954 -52.23 -13 -39.23 -73.03 -53.91 8.98 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3471 -58.14 -13 -45.14 -70.17 -62.11 4.87 8.84 H
5208 -46.34 -13 -33.34 -62.16 -47.78 7.70 9.14 H
Middle 6945 -50.94 -13 -37.94 -71.99 -52.62 8.98 10.66 H
3471 -55.37 -13 -42.37 -70.08 -59.34 4.87 8.84 \Y
5208 -52.35 -13 -39.35 -68.37 -53.79 7.70 9.14 V
6945 -51.56 -13 -38.56 -72.36 -53.24 8.98 10.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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